Page 1 Parts List for BS-7DS (BO08A) 29/02/2016

A ] 8 J ¢ o | e [ F [ 6 | H || [0 T x J L T MW TN [ 0o | P
1 i
2 2
3 3
4 OPTION 4
5 5
6 5
- -
7 1
8 8
9 ]
-1 bt
10 10
f 1
— |
1.89(2)

2 \ 85(2) 12
- g 86(2) |
13 13

G-k |
| 84S

o
13 [
$5-1 §5-2
15
OPTION
1%
17
1
19
20
21
22
B T12N-060412-R5 23
A | 8 [ ¢ To T e T F | 6 | H | + [ J { K L [H [N 0o | P




Parts List for BS-7DS (BO08A)

29/02/2016

G

3

24304

242(4)
3712

3(2) ﬁ
132 B

'j13t,(2)
T |

298{4)

305(4)

——

‘/' L8le)

51(2

018

T12N-060412-R5

23

N

fo | °




Page 3 Parts List for BS-7DS (BO08A) 29/02/2016

A ] 6 ] ¢ | o [ E [ F {1 & B [ v [ J [ x | L | M [N j 0 [P

1 1
2
3
A
5
6
.
-
8

OPTION

g
10

11 1

2 2

— -~ ]

4/ b
3 /./ \‘\‘ 1
u - ~. | |
. 50421,
% S o ~ "
|| SN CE > ||
~. 750-2 i

1 “ NN - R g t5

|| 5 S 5083 "

16 16

; ~ 17

"~
7 P .
[ . \ |
( ,/ 50-7(2) \
1a \c ‘\ 18
N 750-6(4) -

B e “I50-912) /@

19 \, K ,I\ 19

[ \150 5(2) ]

20 20

| \\ 750- t.)‘ -

‘\.
\\

2 ~ 21

22 2

# ~ 712N-060412-R5 |

A_| 8 [ ¢ T o Ve [ fF | & JH § v j 3 [ kK [ L [T ¥ TN TJTo [P




29/02/2016

Page 4 Parts List for BS-7DS (BO08A)
PARTS LIST
MODEL NO. 712N G0561
CODENO  PART NO DESCRIPTION SPECIFICATION QTY NOTE
1 181107A Swivel Base 1 All thread
i 1811072 Base 1 Semi thread
2 181108E Acme Screw 1
3 w002 Washer 1£2"x28x12 1
4 K003 Key 5x5x15L 1
38 1816068 Wheel 1
7 181266 Fixed Boit 1
8 W008 Washer 3/8"x25xt2 2
9 181114 Vise Jaw Bracket(Front) 1
10 HPO21 Pin § 5x35L 1 Semi thread
11 181136A Bracket 1 Semi thread
125 1816045 Acme Nut Assembly 1 Semi thread
13 181012 Scale 1
14 w007 Washer 3/16"x12x10.8 2
15 5708 Cross Round Head Screw 3/16"x3/8"L 2
16 ET2108 Wire Nipple 5/8" 1
17 S501 Carriage Screw 1/2"x2"L 1
18 NOO1 Hex. Nut 12" |
19 W02 Washer 1/2"x28xt2 2
20 S012 Hex. Head Screw 3/8"x1-1/2'L 1
21 S003 Hex, Head Screw 1/2"x2"L 1
22 1811134 Vise Jaw Bracket(Rear) 1
23 181121 Bushing 1
24 181122-1 Support Rod 1
25 5063 Screw 5/16"x3/4"L 1
20 181123 Pivot Bracket 1
27 181270 Washer 1
28 S012 Hex. Head Screw 3/8"x1-1/2"L 2
29 181133 Support Plate 1
30 181134 Fixed Plate 1
31 1811171 Spring 1
32 181118 Spring Adjusting Rod 1
33 181115 Spring Handle Bracket 1
34 5022 Hex. Head Screw 5/16"x3/4"L 1
35 WOl6 Washer 5/16"x23xt2 1
35-1 NOG7 Hex. Nut 5/16" 1
36 NOO5 Hex. Nut 38" 1
37 w014 Washer 3/8"x23xt2 1
38 181130 Thumb Screw 1

26-




Page 5

Parts List for BS-7DS (BO08A)

29/02/2016

PARTS LIST
MODEL NO. 712N G0561
CODENO  PART NO DESCRIPTION SPECIFICATION QTY NOTE
39 5022 Hex. Head Screw 5/16"x3/4"]. 1
40 3021 Stock Stop Rod 1
41 181125 Stop Block 1
42 S019 Hex. Head Screw 5/16"x1-172"L i
01 WO Washer U4"x19%1L5 1
45 181112 Support Plate 1 Semi thread
45 181112A Support Plate 1 All thread
46 S014 Hex. Head Screw 3/8"x1-3/4"L 1
47 NOO5 Hex. Nut 3/8" I
48 5022 Hex. Head Screw 5/16"x3/4"L 2
49 w017 Washer 5/16"x18xt1.5 2
50 5014 Hex. Head Screw 3/8"x1-3/4"L. |
51 NOO5 Hex. Nut 3/8" 1
52 5022 Hex. Head Screw 5/16"x3/4"L 2
53 WO017 Washer 5/16"x18xtl.5 2
55-1 S302 Flat Cross Head Screw 1/4"x3/8"L 1 Option
55-2 3055A Vertical Saw Table 1 Option
55-4 NOQO3 Hexagon nut 1/4" 1 Option
56 181900 Warning mark 1
65 191106A Filter 1
66 3076 Switch Cut Off Tip 1
68 WO017 Washer 3/8"x18xtl.5 g
69 NOO7 Hex. Nut 5/16" 9
72 S017 Hex. Head Screw 5/16"x1"L 7
73 S023 Hex. Head Screw 5/16"x1-1/4"L 1
75 S708 Cross Round Head Screw 3/16"x3/8"L 2
TS 18110 Stand Complete Assembly 1
78 181854 Hose 5/8"x200mm 1
82 181256 Coolant Tank 1
843 Pump 1
85 S717 Cross Round Head Screw 1/4"x5/8"L. 2
86 w004 Washer 1/4"x19xt1.5 2
88 181852 Coupler 3/8"PTx5/16" 1
39 181601 Hose Clip 5/8" 2
%0 181981 Hose 0D12x1D8x2000 1
918 181980 Fitting 1
92-1 w013 Washer 318" 2
92-2 181129 Wheel 2
92-3 HP210 Cotter Pin § 3x25L 2

27




29/02/2016

Page 6 Parts List for BS-7DS (BO08A)
PARTS LIST
MODEL NO. 712N G561
CODENO  PARTNO DESCRIFTION SPECIFICATION QTY NOTE

92-4 181128 Wheel Rod 1

93 181308 Coaster of Stand 2
98-1 192039 Hand Rod 1

98-2 5019 Hex. Head Screw 5/16"x1-1/2"L 4

98-3 w017 Washer 5/16"x18xt1.5 8

984 NOO7 Hex. Nut s/6" 4

130 181306 Bracket 1 For CE Only
130 181306A Bracket 1 For CE Only (Opticn)
131 HS508 Cross Round Head Screw M4x5L 4 For CE Only
132 181305 Switch Base 1 For CE Only
132 181305A Switch base 1 For CE Only (Option)
133 HWQ03 Washer M5 2 For CE Only
134 HW5(9 Cross Round Head Screw Méaxi0L 2 For CE Only
135 w018 “Washer 5/16"x23xt3 1

136 5022 Hex. Head Screw 5/16"x3/4"L 1

139 181608 Washer 1

140 181301C Cylinder Lower Support 1

141 w016 Washer 5/16"x19xt1.5 1

142 S018 Hex. Head Screw 5/16"x1/2"L 1
2018 18121 Gear Box Assembly i
2028 18138 ‘Worm Gear Shaft Assembly 1

203 HK110 Key 5x5x30L 1

206 181226 Spindle Pulley 1

207 S604 Hex. Socker Headless Screw  1/4"33/8"L 2

208 181874 Belt 3Vx270 1

209 181237D Cover 1

210 NOOS Hex. Nut 3/8" 1

211 W013 Washer 3/8"x20x12 1

212 181302-2 Cylinder Upper Support 1

213 w017 Washer 5/16"x18xtl.5 3

214 5017 Hex. Head Screw 5/16"x1"L 3

215 w014 Washer 3/8"x23x12 2

216 181304-2 Cylinder Complete Set RE-712N 1

217 S412 Hex. Socket Head Screw 3/8"x2-1/4"L. 1

218 181203-1 Body Frame 1

219 W204 Spring Washer 318" 4

220 5013 Hex. Head Screw 3/8"x1-1/4"L. 4

230 HCS13 C-Retainer Ring 525 1

==231$ 181214-25 Drive Wheel 1 _

28-



Page 7

Parts List for BS-7DS (BO08A)

29/02/2016

PARTS LIST
MODEL NO. 712N G0561
CODENO PARTNO DESCRIPTION SPECIFICATION QTY NOTE
232 HK025 Key 6x6x20L. 1
233 5022 Hex. Head Screw 5/16"x3/4"L. 1
234 S201 Cross Socker Hex. Head Screw  1/4"x5/8"L. 2
235 w005 Washer 1/4"x16xt1.5 2
236 181232-1 Support Plate 1
237 181210 Sliding Plate 2
238 181211 Blade Tension Sliding Block 1
239 S608 Hex. Socker Headless Screw  5/16"x3/4"L 1
240 Sa19 Hex. Head Screw 5M16"x1-1/2"L 2
241 w015 Washer 5/16"x12xt2 2
242 w205 Spring Washer 5N6" 4
243 5020 Hex. Head Screw 5/16"x3/4"L. 4
244 181212 Spring 1
245 181213A Blade Adjustable Knob 1
246 W08 Washer 3/8"x25x12 1
2498 18122 Shaft Assembly 1
2508 18123A Idler Wheel Assembly 1
251 181894 Blade 0.032"x3/4"x93"x6-10T 1
251 181894-2 Blade 0.032"x3/4"x93"x6-10T i Option
252 181240 Switch Cut Off Tip 1
253 WO005 Washer 1/4"x16xt1.5 1
254 S201 Cross Socker Hex. Head Screw  1/4"x5/8"L 1
255 S013 Hex. Head Screw 3/8"x1-1/4"L 1
256 w008 ‘Washer 3/8"x25xt2 1
2588 181242BS Brush Assembly I
259 S708 Cross Round Head Screw 3/16"x3/8"L 2
261 3066-3 Blade Adjustable Knob 1
262 WOG8 Washer 3/8"x25xt2 1
2668 18128A Adjustable Bracket Assembly (Rear) 1
2678 18126 Guide Pivot Assembly 1
2683 18127 Bearing Shaft Assembly 1
2698 18124K Adjustable Bracket (Front) 1
2708 18126 Guide Pivot Assembly 1
2718 18127 Bearing Shaft Assembly 1
279 181231 Blade Cover(Front) 1
280 §711 Cross Round Head Screw 5/32"x1/4"L 2
284 195083 Plum handle 2
285 w005 Washer 1/4"x16xtl.5 2
2865 13137 Blade Back=C0ver _ i

29-



Page 8 Parts List for BS-7DS (BO08A) 29/02/2016
PARTS LIST
MODEL NO. 712N G0561
CODENO  PARTNO DESCRIPTION SPECIFICATION QTY NOTE
288 w005 Washer 1/4"x16xt1.5 4
289 S701 Cross Round Head Screw 1/4"x12"L 4
290 5201 Cross Socker Hex. Head Screw  1/4"x1/2"L 1 For CE Only
2% 3058 Plum handle 1
291 1812371 Motor Pulley Cover 1
291 18131 Motor Pulley Cover 1 For CE Only
293 5201 Cross Socker Hex, Head Screw 1/4"x5/8"L 2
294 W004 Washer 1/4"x19xt1.5 2
205 HK110 Key 5x5x30L 1
296 181235 Motor Pulley 1
297 5604 Hex. Socker Headless Screw  1/4"x3/8"L 1
298 S510 Carriage Screw 5M16"x3/4"L 4
300 Motor 1
301 5017 Hex. Head Screw 5/16"x1"L 2
302 NOO7 Hex. Nut 5/16" 2
303 181234A Motor Mount Plate 1
304 NOG7 Hex. Nut 516" 4
305 $5022 Hex. Head Screw 5/16"x3/4"L. 4
306 w016 Washer 5/16"x23x12 12
307 181233A Motor Mount Bracket 1
307-1 w016 Washer 5/16"X23X12 2
307-2 5020 Hex. Head Screw 5/16"X1/8"L 2
343 W05 Washer 1/4"x16xt1.5 1 For CE Only
345 181991 Emergency Switch Bracket 1 For CE Only
345 181991A Emergency Switch Bracket 1 For CE Only (Option)
348 S727 Cross Round Head Screw M6x12L 4 For CE Only
351 5407 Hex. Socket Head Screw 3/16"x3/8"L 2 For CE Only
600 3027-1 Knob 1 All thread
601 193057 Kuob 1 All thread
602 S601 Hex. Socker Headless Screw  1/4"x1/2"L I All thread
603 193055 Presure Lump 1 All thread
604 HW007 Washer § 12xt2 1 All thread
605 S013 Hex. Head Screw 3/8"x1-1/4"L 2 All thread
606 w013 Washer 3/8"x20x12 2 All thread
608 193056 Presure Shaft 1 All thread
609 193059 Knob W/Shaft 1 All thread
610 290086 Plastic Round Knob REZI\ 1 All thread
611 CAS51101 Bearing | All thread
612 HW007 Washer § 12xt2 1 All thread

-30-




Page 9

Parts List for BS-7DS (BO08A)

29/02/2016

PARTS LIST
MODEL NO. 712N G561
CODENO  PART NO DESCRIPTION SPECIFICATION QTY NOTE
613 193058 Spring 1 All thread
614 181108C Acme Screw 1 All thread
615 181138B Acme Nut H All thread
616 w02 Washer 1/2"x28x12 1 All thread
75081 ET16158 Limit Switch Assembly 1 Option
750-1 S708 Cross Round Head Screw 3/16"x3/8"L 2 Option
750-2 ET1931 Switch Cover 1 Option
750-3 181431 Rubber Plate 1 Option
750-4 ET1615 Limit Switch MF1308R 1 Option
750-5 HNO002 Hex. Nut M4 2 Option
750-6 HW305 Star Washer M4 4 Option
750-7 HS513 Cross Round Head Screw M4x30L 2 Option
750-8 ET2101 Limit Switch Cover CB2 1 Option
750-9 HS511 Cross Round Head Screw M4x20L 2 Option
75082 ET1403S Toggle Switch Assembly 1
750-1 181932 Toggel Switch Cover 1
750-2 3131B Switch Cover 1
750-3 ET1403 Toggle Switch Assembly 14 1
750-3 181933 Toggle Switch 38 1
7504 S805 Screw 3/16"x3/8"L. 2
750-5 ET1931 Cover 1
750-6 181431 Rubber Plate 1
750-7 ET1930 Electrical Box 1
750-8 S8Q7 Screw 5/32"x1/8"L 2
750-9 ET2108 Wire Nipple 5/8" 2
750-10 ET2107 Wire Nipple 172" 2
75083 ET16178 Switch 1 For CE Only
750-1 §708 Cross Round Head Screw 3/16"x3/8"L 2 For CE Only
750-2 181989-1 Switch Bracket 1 For CE Only
750-3 ET1617 Switch i For CE Only
750-4 S708 Cross Round Head Screw 3/16"x3/8"L 2 For CE Only
75054 ET14018 Toggle Switch Assembly 1 Option
750-1 181932 Toggel Switch Cover 1 Option
-750-2 3131B Switch Cover 1 Option
750-3 S805 Screw 3/16"x3/8"L 2 Option
750-4 ET1931 Cover 1 Option
750-5  ET1401  Toggle Switch Assembly 16 1 Option
750-5 181933 Toggle Switch Assembly 38 1 Option
750-6 ET1930 Electrical Box 1 Option

-31-




Page 10 Parts List for BS-7DS (BO08A) 29/02/2016
PARTS LIST
MODEL NO. 712N G0561
CODENO _PARTNO __ DESCRIPTION SPECIFICATION QIY NOTE
7507 S807 Screw 532" 1/8"L 2 Option
7508 ET2107 Wirc Nipple 12" i Option




Page 11 Parts List for BS-7DS (BO08A) 29/02/2016

A | B & (o T v T T x [t | M K O |°

1

2

3

A

5

6

od o !

P T

/ 5120\, n

{ 35 | 8
\ / 255 a

\‘D CE ./ g

~— 256
234(2)
[ 24314 P 2665 ]
? 10
......... 2624
[~ r CE B 2372 —
1 i 1
- im(zl’k,u{g =]
33
12 T 2
3 13
" 1%
|| 245 L
5 15
16 16
] R
11 17
18 8
19 19
20 20
2 i
22 22
23
T12DR-060482-R5 |2
A |8 Jc fo [ e [Jr | 6 | # [ t T Tk Tt THIINToO [




Page 12 Parts List for BS-7DS (BOO8A) 29/02/2016
A [0 | 7
1 1
2 2
3 3
) -
[ 4
5 396 5
L] 397 —
6 ” 382 6
1 I B 5 , ]
7 378(21\? 7
399 |
— -
8 \ 8
-—] 538 -
§ 751 439 ) 9
Li9{2], 50 i
| 152 54 > 440 |
10 e 362 441(2} )
. 4
L - 4k —
449(2) A "
1 452 451 450 ")
_‘ —_—
12 2
13 3
1% i
77-124
1 r ’—
" 77-3ur® 5
% 16
N e
17 7145 "7
L] —
18 8
n 77-914) -
1 19
20 20
773
p3| 17- 2
|| st -
22 22
23 23
712DR-060412-R5
A B lF 16 6 [T 1 T3 k [ L | MM [N [0 [P




Page 13

PARTS LIST
MODEL NO.
CODE NO
7
8
20
23
24
25
26
27
28
31
32
33
34
35
36
37
38

39
40
40
41

65
75
76
718
77-1
71-2
77-3
714
71-5
77-6
71-7
71-8
71-9
71-10
77-11
77-12
77-13
71-14
78
82

T12DR
PART NO

181266
W008
S012
181121
181122-1
S063
181123
181270
8012
182050
182049
182003
S022
Wo16
NOOS
WO0l4
181130
5022

3021
30214
181125
191106A
$708

S006
182028ES
182028F1-1
182028E1-2
182028E1-3

182028E1-4
182028E

HS242
HWO005
HN0OS
195058
H8242
Wo15
HS058
HWO006
HOO028
182076
181256

Parts List for BS-7DS (BO08A)

DESCRIPTION

Fixed Bolt

Washer

Hex. Head Screw
Bushing

Support Rod

Screw

Pivot Bracket

Washer

Hex. Head Screw
Spring

Spring Adjusting Screw
Spring Bracket

Hex. Head Screw
Washer

Hex. Nut

Washer

Thumb Screw

Hex. Head Screw

Stock Stop Rod

Stock Stop Rod

Stop Block

Filter

Cross Round Head Screw
Hex. Head Screw

Stand Complete Assembly
Stand Leg(Right)(Left)
Stand Leg (front)

Stand Leg (Back)
Middle Plate of Stand
Chip Pan

Hex. Socket Head Screw
Washer

Hex. Nut

Rubber Washer

Hex. Socket Head Screw
Washer

Hezx. Head Screw
Washer

O-Retainer Ring

Hose

Coolant Tank

SPECIFICATION

QIY _NOTE

29/02/2016

3/8"x25x12
3/8"x1-12"L

5/16"x3/4"L

3/8"x1-1/2"L

5/16"x3/4"L.
5/16"x23xt2
38"
3/8"x23xt2

5/16"x3/4"L

3/16"x3/8"L
1/4"-20¢1/2"L

M8-1.25Px20L
8.5%18-1.6t (M8)
M8

§ 11%22-2
M$-1.25Px20L
M8x23xt2
M10X20L
M10X20Xt2
§2x610
3/4"x200mm

1
2
1
1
1
1
1
!
2
1
1
1
1
1
I
1
1
1
1
1
1
1
2
1
1
2
1
1
1
1

el N N N

Option




Page 14 Parts List for BS-7DS (BO08A) 29/02/2016
PARTS LIST
MODEL NO. 712DR
CODE NO PART NO DESCRIPTION SPECIFICATION QTY NOTE
845 Pomp 1
85 S717 Cross Round Head Screw 1/4"x5/8"L 2
86 w004 Washer 1/4"x19xt1.5 2
88 181852 Coupler 3/8"PTx5/16" 1
89 181601 Hose Clip 5/8" 2
90 181981 Hose 0D12xID8x2000 1
97 182042 Cylinder Complete Set 1
101 5412 Hex. Socket Head Screw 3/8"x2-114"L. 1
102 w014 Washer 3/8"x23xt2 2
123 193046 Power Cutting Bracket 1
24 W07 Washer Ms 2
125 S721 Cross Round Head Screw M5x10L 2
130 181306 Bracket 1 For CE Only
130 181306A Bracket 1 For CE Only (Option)
131 HS508 Cross Round Head Screw M4x5L 4 For CE Only
132 181305 Switch Base 1 For CE Only
132 181305A Switch base ! For CE Only (Option)
133 HWO003 Washer M5 2 For CE Only
134 HW509 Cross Round Head Screw M4x10L 2 For CE Ounly
2018 18121 Gear Box Assembly 1
2028 18138 Worm Gear Shaft Assembly 1
203 HK110 Key 5x5x30L 1
206 181226B Spindle Pulley 1
207 S604 Hex. Socker Headless Screw 1/4"x3/8"L 2
208 181874 Belt 3vx270 1
200 181237D Cover 1
210 NOOS Hex. Nut 3/8" 1
211 WO13 Washer 3/8"x20x12 1
212 181302-2 Cylinder Upper Support 1
213 w017 Washer 5/16"x18xt1.5 3
214 S017 Hex. Head Screw 5/16"x1"L 3
218 181203-1 Body Frame 1
219 W204 Spring Washer 3/8" 4
220 S013 Hex. Head Screw 3/8"x1-1/4"L 4
230 HCS13 C-Retainer Ring §25 1
2318 181214-28 Drive Wheel 1
232 HKO025 Key 6x6x20L 1
233 3022 Hex. Head Screw 5/16"x3/4"L 1
234 5201 Cross Socker Hex. Head Screw 1/4"x5/8"L 2
235 W005 Washer ' 1/4"x16xt1.5 2
236 181232-1 Support Plate 1

-36-



29/02/2016

Page 15 Parts List for BS-7DS (BO08A)
PARTS LIST
MODEL NO. 712DR
CODENO PARTNO  DESCRIPTION SPECIFICATION QTY NOTE
237 181210 Sliding Plate 2
238 181211 Blade Tension Sliding Block 1
239 5608 Hex. Socker Headless Screw 5/16"x3/4"L 1
240 S019 Hex. Head Screw 5/16"x1-1/2"L 2
241 WO15 Washer 5/16"x12xt2 2
22 W5 Spring Washer 5/16" 4
243 S020 Hex. Head Screw 5/16"x3/4"L 4
244 181212 Spring 1
245 181213A Blade Adjustable Knob 1
246 W008 Washer 3/8"x25xt2 1
2495 18122 Shaft Assembly L
2508 18123A Idler Wheel Assembly 1
251 181894-2 Blade 0.032"x3/4"x93"x6-10T 1
252 181240 Switch Cut Off Tip 1
253 W005 Washer 1/4"x16xt1.5 1
254 S201 Cross Socker Hex. Head Screw 1/4"x5/8"L. 1
255 S013 Hex. Head Screw 3/8"x1-1/4"L 1
256 W08 Washer 3/8"x25x12 1
2585 181242BS Brush Assembly 1
259 S708 Cross Round Head Screw 3/16"x3/8"L. 2
261 3066-3 Blade Adjustable Knob 1
262 W008 Washer 3/8"x25x12 1
2668 18128A Adjustable Bracket Assembly (Rear) 1
267S 18126 Guide Pivot Assembly 1
2688 18127 Bearing Shaft Assembly 1
2695 18124K Adjustable Bracket (Front) 1
2708 18126 Guide Pivot Assembly 1
2718 18127 Bearing Shaft Assembly 1
279 181231 Blade Cover(Front) 1
280 S711 Cross Round Head Screw 5/32"x1/4"L, 2
284 195083 Plum handle 2
285 w005 Washer 1/4"x16xt1.5 2
2868 18137 Blade Back Cover 1
288 Wo05 Washer 1/4"x16xt1.5 4
289 S701 Cross Round Head Screw 1/4"x1/2"L 4
290 S201 Cross Socker Hex. Head Screw 1/4"x1/2"L 1 For CE Only
290 3058 Plum handle 1
291 1812371 Motor Pulley Cover I
293 5201 Cross Socker Hex. Head Screw 1/4"x5/8"L 2
204 W004 Washer 1/4"x19xtl.5 2
295 HK110 Key 3x5x30L 1

-37-



Page 16

PARTS LIST
MODEL NO. 712DR

Parts List for BS-7DS (BO08A)

CODE NO PART NO DESCRIPTION SPECIFICATION
296 1812358 Motor Pulley
297 S604 Hex. Socker Headless Screw 1/4"53/8"L
298 S510 Carriage Screw 5/16"x3/4"L.
300 Motor
301 S017 Hex. Head Screw 5/16"x1"L
302 NOG7 Hex. Nut 5/16"
303 181234A Motor Mount Plate
304 NOO7 Hex. Nut 5/16"
305 5022 Hex. Head Screw 5/16"x3/4".
306 w016 Washer 5/16"x23xt2
307 181233A Motor Mount Bracket

307-1 W16 Washer 5/16"X23Xt2

307-2 5020 Hex. Head Screw 5/16"X7/8"L
343 W005 Washer 1/4"x16xt1.5
345 181991 Emergency Switch Bracket
345 181998 Emergency Swiich Bracket
348 5727 Cross Round Head Screw Mox12L.

351 3407 Hex. Socket Head Screw 3/16"x3/8"L
352 w016 Washer 5/16"x19xt1.5
353 S018 Hex. Head Screw 5/16"x1/2"L.
360 182020D Swivel Arm

362 1820178 Swivel Base

363 182044A Vise Base

367 193032 Bolt 1/2"x2-1/2"1.
368 NOOI Hex. Nut 2"

In 193010 Fixed Shaft

371-1 W24 Spring Washer 38"

371-2 S410 Hex. Socket Head Screw 3/8"x1-1/2"L.
377 W017 Washer 5/16"x18xt1.5
378 8022 Hex. Head Screw 5/16"x3/4"L
382 182004A Bracket
385 182043 Vise Jaw Bracket(Rear)

386 182016 Vise Jaw Bracket(Front)

3878 1820418 Cap
389 S416 Hex. Socket Head Screw M8x25L
390 5425 Hezx. Socket Head Screw M10x30L
392 1976015 Meter Indicator
394 182045 Cylinder Lower Support
395 S023 Hex. Head Screw 5/16"x1-1/4"L
396 5013 Hex. Head Screw 5/16"x1-1/4"L
397 NOO7 Hex, Nut 5/16"

29/02/2016

QTY NOTE

B I R e

[
1o

Ll T R R e R e I b R e B e i T T S S R o R N R - VS SRS % T G T

-38-

For CE Only
For CE Only
For CE Only (Option)
For CE Only
For CE Only



Page 17

PARTS LIST

MODEL NO. 712DR

Parts List for BS-7DS (BO08A)

29/02/2016

CODENQ PART NO DESCRIPTION SPECIFICATION QTY NOTE
399 182014A Degree-Meter 1
401 5063 Screw 5/16"x3/4"L. 1
402 w016 Washer 5/16"x23xt2 2
403 182024 Fixed Plate 1
404 $206 Hex. Head Screw 5/16"x3/4"L 1
427 182047 Fix Block 2
437 182060 Swivel Arm Briquette 1
438 191210A Knob 1
439 W204 Spring Washer 3/8" 1
440 182061A Splash Board 1
441 5732 Cross Round Head Screw 5/16"x1/2"L 2
443 193020 Protractor Locating Bracket 1
444 S015 Hexagon head screw 3/8"x2"L 1
445 NOO5 Hex. Nut 3/8" 1
446 193030 Protractor Locating Block 1
447 S415 Hexagon screw 5/16"x1/2"L 2
448 103026 Bearing Pin 1
449 S007 Hex. Socket Head Screw 1/4"x1-1/4"L 4
450 5015 Hexagon head screw 3/8"x2"L 2
451 NOOS Hex. Nut 3/8" 2
452 193025 Swivel Locating Block 2
468 182065 Extension Base 1
469 S476 Hex. Socket Head Screw 3/8"x1-1/4" 2
474 ET2135 Snap Bushing 4
600 3027-1 Knob 1 All thread
601 193057 Knch 1 All thread
602 S601 Hex. Socker Headless Screw 1/4"x1f2"L 1 All thread
603 193055 Presure Lump 1 Al thread
604 HW007 Washer § 12xt2 1 Al thread
605 S0I3 Hex. Head Screw 3/8"x1-1/4"L 2 All thread
606 WO13 Washer 3/8"x20x12 2 Allthread
608 193056 Presure Shaft 1 All thread
609 193059 Knob W/Shaft 1 All thread
610 290086 Plastic Round Knob 1 All thread
611 CAS1101 Bearing 1 All thread
612 HWO0O7 Washer $ 12x12 1 Al thread
613 193058 Spring 1 All thread
614 182037B Acme Screw 1 All thread
615 1811388 Acme Nut 1 All thread
616 w002 Washer 1/2"x28x12 1 All thread

-39.



Page 18 Parts List for BS-7DS (BO08A) 29/02/2016

A T8 [ €T o T € T F1T eI w [ F T3 Tk T ¢v T HI[NTJO]FP

1 1
2 2
3 3
4 4
5 5
13 6
T 7
] 271-1 270-1 —
8 8
s 2712027 270-2(2) 4
10 (1]
—-1 el
" 271-3 1"
{2715 210-3 2705 ||
12 2
— 2665 266-8(2) =
1 13
__ 266-9(2} -
% 1
] 266-2 .
Bl | 266-6

% 266 766-10 "
- 266-7{2) =
— -
1 1
] 267-1 ]
19 268-1 19
20 20
— 268-2(2) 267-2i2) —
21 21
“ 267-3 2
1 | 2685 268- 2675 -
2 T12N-DR-060412-R5 |23

A 18 Jc¢ | b | e [ F 16 [ A 1 1 1 J T x Tv T W | NTo [P

40



Page 19 Parts List for BS-7DS (BO08A) 29/02/2016

AT B 1 ¢ | o | E [ F 16 T w [+ [ J Tk { L ] WM [N T O {P
4 1
2 2
3 3
A 201-10(4) "
B 201-11 o
5 ! 201-9 5
] §
7 1
8 8
9 8
10 10
1 #
2 12
13 13
% 1%
15 15
1 18
7 11
18 18
- |
9 19
n 201-13(3) ]
20 ¢ 20
| 2018 -
2 21
— |
22 22
23 3

712N-DR-060412-R5

A 1 B ¢ [ o | E | F F & | # [ vt 1 J I x | L | WK To [P

41




29/02/2016

Page 20 Parts List for BS-7DS (BO08A)
PARTS LIST
MODEL NQ. 712N-DR G0561
CODENO PARTNO DESCRIPTION SPECIFICATION QTY NOTE
201-1 181216A Gear Box 1
201-2 181219-1 Transmission Wheel Shaft 1
201-3 181218-1 Bushing 1
2014 181217-1 Bushing 1
201-5 CA6205LLU Bearing 6205LLU 2
201-6 HKO025 Key 6x6x20L 1
201-7 HCS13 C-Retainer Ring S25 I
201-8 3092 Gear Box Gasket 1
2019 181222-1 Gear Box Cover 1
201-10 S201 Cross Socker Hex. Head Screw 1/4"x5/8"L 4
201-11 3149 Vent Plug MExP1 1
201-12 181246 Bearing Cover 1
201-13 5708 Cross Round Head Screw 3/16"x3/8"L. 3
201-14 181220-1 Worm Gear 1
201-15 Sed7 Hex. Socker Headless Screw 5M16"x1/2"L. 1
202-1 181223 Worm Shaft 1
202-2 181224 Bearing Bushing 1
202-3 CABDO3LLU Bearing 6003LLU 2
202-4 HCS06 C-Retainer Ring S17 1
250-1 181205-2 Idler Wheel 1
250-2 181207-1 Bushing 1
250-3 HCR(4 C-Retainer Ring R35 1
250-4 CA620277 Ball Bearing 6202727 2
250-5 181245 Bushing 1
250-6 3072-2 Bearing Cover i
250-7 5302 Flat Cross Head Screw 3/16"x3/8"L 3
250-8 WO018 Washer 5/16"x20x13 1
250-9 5022 Hex. Head Screw 5/16"x3/4"L 1
266-1 181228A Adjustable Bracket(Rear) 1
266-2 3064 Blade Adjustable (Rear) 1
266-3 3069 Deflector Plate 1
2606-4 w017 Washer 5/16"x18xt1.5 1
266-5 W205 Spring Washer 516" 1
266-6 5416 Hex. Socket Head Screw 5M16"x1-1/4"L. 1
266-7 S301 Flat Cross Head Screw 1/4"x172"L 2
266-8 NOOS Hex. Nut 3/8"UNF 2
266-9 W204 Spring Washer 378" 2
266-10 CABDNZZ Bearing 6000ZZ 1
266-11 3063 Bearing Pin 1

-42-




Page 21

PARTS LIST

Parts List for BS-7DS (BO08A)

MODEL NO. 712N-DR G0561

29/02/2016

CODENO  PART NO DESCRIPTION SPECIFICATION _ QTY  NOTE
267-1 181244 Guide Pivot — i )
2672  CAG000ZZ Bearing 6000ZZ 2
2673 HCSO1 C-Retainer Ring 510 i
268-1 181243 Bearing Shaft 1
2682  CAB000ZZ Bearing 6000ZZ 2
268-3 BCSO1 C-Retainer Ring S10 1
269-1 181230-1 Adjustable Bracket(Front) 1
2692 181271 Blade Adjustable (Front) 1
2693 3063 Bearing Pin 1
2694  CAB000ZZ Bearing 6000ZZ 1 Option
2695  NO06 Hex. Nut 3/8"UNF 2
296 W24 Spring Washer 3/8" 2
269-7 S604 Hex. Socker Headless Screw 1/4"x3/8"L 1
260-8 0162 Nozzle Cock Support 1
2699  $416 Hex. Socket Head Screw 5/16"x1-14"L 1
270-1 181244 Guide Pivot (Right) 1
2102 CA6000ZZ Bearing 6000ZZ 2
2703  HCSO1 C-Retainer Ring S10 1
271-1 181243 Bearing Shaft 1
2712 CA6000ZZ Bearing 600077 2
271-3  HCSO0! C-Retainer Ring $10 1

43-





